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Description KN95 MASK Brand Lanhine
Name: Zhejiang Lanhine Medical Products LTD.
Applicant | Address: 1989 Cidong Road, Cidongbinhai District, Cixi City,
Zhejiang Province, PEOPLE'S REPUBLIC OF CHINA
Name: Zhejiang Lanhine Medical Products LTD.
Customer | Manufacturer | Address: 1989 Cidong Road, Cidongbinhai District, Cixi City,
. Zhejiang Province, PEOPLE'S REPUBLIC OF CHINA
Information
Quantity 80 Pieces Color White Received date 2021-06-03
Size 210mm X 80mm Type KN95 Reporting date 2021-06-11
Model 9001 Batch No. 20210522 | Production date 2021.5.22
Date(s) of tests 2021-06-03~2021-06-11
Classification Entrusted Arriving way | Delivery Sample Status Normal
Test Items Selected tests as requested by applicant
Test and Judgment Basis GB 2626-2019 Respiratory protection—Non-powered air-purifying particle
respirator
Conclusion:
The sample was tested according to the above standard, the results are shown in the following pages.
Remarks: 1. We are only responsible for the sample delivered by the applicant.
2. In addition to the date information, customer related information is provided and confirmed by the customer, and
our center does not assume responsibility for confirming the accuracy, appropriateness and / or comaple
the information provided by the customer.
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Test Item

Requirement
(KN95)

5.3 Filter efficiency
(Sodium chloride particle)
(%)

=95.0

As received

98.725

99.282

99.558

98.740

99.148

99.042

99.149

99.204

98.880

98.872

98.990

99.240

99.245

99.011

Temperature &
humidity

conditioned

98.432

97.119

98.848

98.601

98.542

essment

Pass
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Test Items

Requirements
(KN95)

5.4 Total Inward Leakage

For particle filtering half masks fitted in
accordance with the manufacturer's
information, at least 46 out of the 50
individual exercise results (i.e. 10 subjects x 5

Detail refer to

K.
A gfessment

%) exercises) for total inward leakage shall be not Appendix 1&2 Pass
greater than: 11% for KN95
At least 8 out of the 10 individual wearer
arithmetic means for the total inward leakage
shall be not greater than: 8% for KN95
84.6
As received
75.8
Inhalation <210 Pass
Temperature & 539
humidity
5.5 Breathing conditioned 47.8
Resistance
(Pa) 45.2
As received
43.8
Exhalation <210 Pass
Temperature & 50.5
humidity
conditioned 50.6
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Requirements
Test Items
(KN95)
0.69
Mean value
5.7 Dead space (%) <1 0.84 oA Pass
0.59
Lower field of vision: =35° 37°
5.8 Field of vision Pass
Binocular vision: = 65% 76.6%
: Meet
As received ;
requirement
5.9 Head harness 3
There should be no slippage or breakage Temperature Pass
(10N, for 10s) 2 Meet
& humidity .
. requirement
conditioned
Within 60 seconds, the pressure change in
5.12 Tight-fitting property each full facepiece shall not be greater than Half facepiece, Not Assessed. /
100 Pa
Did not ignite
As received
Facepieces shall not burn or continue to burn Did not ignite
5.13 Flammability for more than 5s after removal from the Pass
flame. Temperature | Djd not ignite
& humidity
conditioned Did not ignite
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Appendix 1
Test Result of Total Inward Leakage:
Head still, Head Head
Subject | Specimen | Condition n(()t0 talk 1eft{)right up/f)lown (%) 9% talk (%)
%) (%) (%) (%)
ZCM 1# AR 8.54 7.30 8.07 7.89 7.12 7.78
CLY 2# AR 6.64 8.30 8.21 6.06 5.05 6.85
Sodium | WYX 3# AR 10.4 9.12 10.1 13.6 10.0 10.6
chloride | WHY 4# AR 8.01 7.96 7.12 8.27 7.04 7.68
st ZN 5# AR 3.73 3.06 2.58 2.91 4.02 3.26
WwW 1# T.C & H.C 8.09 5.95 6.18 10.6 8.62 7.89
HF 2# T.C & H.C 3.36 3.79 4.17 4.61 4.28 4.04
CcQwW 3# T.C & H.C 7.78 5.96 6.10 4.25 4.33 5.68
CM A4 T.C & H.C 9.17 7.29 6.25 7.99 7.17 7.57
HIJ S# T.C & H.C 7.87 7.63 7.88 7.94 7.07 7.68
49 out of the 50 individual exercise results for TIL <_11 %
9 out of the 10 individual wearer arithmetic means for TIL <<_8 %
Remarks :A.R: As received; T.C: Temperature conditioned; H.C: Humidity conditioned.
Appendix 2
Subject facial dimensions:
Subject Face Length (mm) Face Width (mm) Face Depth (mm) Mouth Width (mm)
ZCM 96 120 74 42
CLY 96 114 98 52
WYX 140 145 115 60
WHY 89 124 102 51
ZN 103 118 116 53
WW 102 133 106 49
HF 102 115 107 52
CQwW 112 128 111 5
CM 104 105 117 53
HIJ 99 110 113 50
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